
 
 

 

 

 
 

 
 

SYNERGY SCHOOL OF ENGINEERING DHENKANAL 

 

 

LECTURENOTES 

ON 

WATER SUPPLY & WASTE WATERENGINEERING 

 

 
 

COMPILED BY 

SATYA PRAKASH ROUT 

 
(Lecturer( HOD)  in Department of Civil Engineering SSE, DHENKANAL) 

 

 

 

 

 

 

 
 
 



 
 

LECTURE-1 
 

Module-1 
 

RawWaterSource 

Thevarious sourcesofwater canbeclassifiedinto two categories: 
1. Surface sources,suchas 

a. Ponds andlakes; 
b. Streamsandrivers; 
c. Storagereservoirs;and 
d. Oceans, generallynotusedforwatersupplies,at present. 

2. Sub-surfacesources orunderground sources,suchas 
a. Springs; 
b. Infiltrationwells; and 
c. WellsandTube-wells. 

 
WaterQuantityEstimation 

The quantity of water required for municipal uses for which the water supply scheme has to 
[...]
utilizationoftheincrementalamountofsubstrate.Themaximumspecificgrowthrateisgivenby: m=Y.k 

 
where, Y is the maximum yield coefficient and is defined as the ratio of maximum mass of 

cellsformed to the mass of substrate utilized.The coefficientsY, kd, kand Ksaredesignated 

askinetic coefficients. The values of kinetic coefficients depend upon the nature of wastewater 

andoperational and environmental conditions in biological reactor. The biological reactors can 

becompletely mixed flow orplug flow reactorwithor withoutrecycle. 

 
ActivatedSludgeProcess 

 

Themostcommonsuspendedgrowthprocessusedformunicipalwastewatertreatmentistheactivatedsludge 

processasshownin figure: 



 
 

LECTURE-19 
 

 

Activatedsludgeplantinvolves: 

 
1. wastewateraerationinthepresenceofamicrobial suspension, 

2. solid-liquidseparationfollowingaeration, 

3. discharge ofclarifiedeffluent, 

4. wastingofexcessbiomass,and 

5. return of remainingbiomass tothe aerationtank. 

 
Inactivatedsludgeprocesswastewatercontainingorganicmatterisaeratedinanaerationbasin in 

which micro-organisms metabolize the suspended and soluble organic matter. Part oforganic 

matter is synthesized into new cells and part is oxidized to CO2 and water to deriveenergy. In 

activated sludge systems the new cells formed in the reaction are removed from theliquid stream 

in the form of a flocculent sludge in settling tanks. A part of this settled biomass,described as 

activated sludge is returned to the aeration tank and the remaining forms waste orexcesssludge. 

 
ActivatedSludgeProcessVariables 

 

Themain variables ofactivatedsludge processare themixingregime,loadingrate,andtheflowscheme. 



 
 

MixingRegime 
 

Generally two types of mixing regimes are of major interest in activated sludge process: 

plugflow and complete mixing. In the first one, the regime is characterized by orderly flow of 

mixedliquor through the aeration tank with no element of mixed liquor overtaking or mixing with 

anyother element. There may be lateral mixingof mixed liquor but there must be no mixing 

alongthepathofflow. 

 
In complete mixing, the contents of aeration tank are well stirred and uniform throughout. 

Thus,atsteadystate,theeffluentfromtheaerationtankhasthesamecompositionastheaerationtankco

ntents. 

 
The type of mixing regime is very important as it affects (1) oxygen transfer requirements in 

theaeration tank, (2) susceptibility of biomass to shock loads, (3) local environmental conditions 

intheaerationtank,and(4)the kineticsgoverningthetreatmentprocess. 

 
LoadingRate 

 

Aloadingparameterthathasbeendevelopedovertheyearsisthehydraulicretentiontime 
(HRT),θ,d 
θ=V 

Q 
V=volumeofaerationtank, m3,andQ=sewage inflow,m3/d 

 
Another empirical loading parameter is volumetric organic loading which is defined as 

theBODappliedperunitvolumeofaerationtank,perday. 

 
A rational loading parameter which has found wider acceptance and is preferred is 
specificsubstrateutilizationrate,q,perday. 
q= Q (SO - 

Se)VX 
A similar loading parameter is mean cell residence time or sludge retention time (SRT), θc, 

dθc=V X         

QwXr+(Q-QwXe) 

where SO and Se are influent and effluent organic matter concentration respectively, 

measuredas BOD5 (g/m3), X, Xe and Xr are MLSS concentration in aeration tank,effluentand 

returnsludge respectively,andQw=wasteactivatedsludgerate. 

Understeadystate operationthemassofwaste activatedsludgeis givenby 

 

QwXr=YQ(SO-Se)-kdXV 

 
where Y= maximum yield coefficient (microbial mass synthesized / mass of substrate 

utilized)and kd=endogenousdecay rate(d-1). 



 
 

Fromtheaboveequationitis seen that1/θc =Yq-kd 

 
IfthevalueofSeissmallascomparedSO,qmayalsobeexpressedasFoodtoMicroorganismratio,F/M 

 
F/M =Q(SO-Se)/XV =QSO/XV 

 
Theθcvalueadoptedfordesigncontrolstheeffluentquality,andsettleabilityanddrainabilityofbiomass,oxygenr

equirementandquantity ofwasteactivatedsludge. 

 
FlowScheme 

 

Theflow schemeinvolves: 

 
 the patternofsewageaddition 

 the pattern ofsludgereturntotheaerationtankand 

 the patternofaeration. 

 
Sewage addition may be at a single point at the inlet end or it may be at several points along 

theaeration tank. The sludge return may be directly from the settling tank to the aeration tank 

orthrough a sludge reaeration tank. Aeration may be at a uniform rate or it may be varied from 

theheadofthe aeration tankto itsend. 

 
ConventionalSystemanditsModifications 

 

Theconventionalsystemmaintainsaplugflowhydraulicregime.Overtheyears,severalmodificationst

otheconventionalsystemhavebeendevelopedtomeetspecifictreatmentobjectives. In step 

aeration settled sewage is introduced at several points along the tank 

lengthwhichproducesmoreuniformoxygendemandthroughout.Taperedaerationattemptstosupply 

air to match oxygen demand along the length of the tank. Contact stabilization providesfor 

reaeration of return activated sludge from from the final clarifier, which allows a 

smalleraerationorcontacttank.Completelymixed 

processaimsatinstantaneousmixingoftheinfluent waste and return sludge with the entire contents 

of the aeration tank. Extended 

aerationprocessoperatesataloworganicloadproducinglesserquantityofwellstabilizedsludge. 

 
DesignConsideration 

 

Theitemsforconsiderationinthedesignofactivatedsludgeplantareaerationtankcapacityand 

dimensions, aeration facilities, secondary sludge settling and recycle and excess sludgewasting. 

 
AerationTank 

 

Thevolumeofaerationtankiscalculatedfortheselectedvalueof cbyassumingasuitablevalueofMLS

Sconcentration,X. 

http://nptel.ac.in/courses/105104102/flow%20sheet%20Ex%20A.htm
http://nptel.ac.in/courses/105104102/flow%20sheet%20Ex%20A.htm


 
 

 
 

VX=YQθc(SO-S) 

1+ kdθc 

Alternately, the tank capacity may be designed 

fromF/M =QSO/XV 

Hence, the first step in designing is to choose a suitable value of θc (or F/M) which depends 

ontheexpectedwintertemperatureofmixedliquor,thetypeofreactor,expectedsettlingcharacteristics 

of the sludge and the nitrification required. The choice generally lies between 5days in warmer 

climates to 10 days in temperate ones where nitrification is desired alongwithgoodBOD 

removal,and completemixingsystemsareemployed. 

 
ThesecondstepistoselecttwointerrelatedparametersHRT,tandMLSSconcentration.Itis seen 

that economy in reactor volume can be achieved by assuming a large value of X.However, it is 

seldom taken to be more than 5000 g/m3. For typical domestic sewage, the MLSSvalue of 2000-

3000 mg/l if conventional plug flow type aeration system is provided, or 3000-5000 mg/l for 

completely mixed types. Considerations which govern the upper limit are: initialand running cost 

of sludge recirculation system to maintain a high value of MLSS, limitations ofoxygen transfer 

equipment to supply oxygen at required rate in small reactor volume, increasedsolids loading on 

secondary clarifier which may necessitate a larger surface area, design criteriafor the 

tankandminimumHRTforthe aeration tank. 

 
The length of the tank depends upon the type of activated sludge plant. Except in the case 

ofextended aeration plants and completely mixed plants, the aeration tanks are designed as 

longnarrow channels. The width and depth of the aeration tank depends on the type of 

aerationequipmentemployed.Thedepthcontroltheaerationefficiencyandusuallyrangesfrom3to4.5 

m. The width controls the mixing and is usually kept between 5 to 10 m. Width-depth 

ratioshould be adjusted to be between 1.2 to 2.2. The length should not be less than 30 or 

notordinarily longerthan100m. 

 
OxygenRequirements 

 

Oxygen is reqiured in the activated sludge process for the oxidation of a part of the 

influentorganic matter and also for the endogenous respiration of the micro-organisms in the 

system.Thetotaloxygenrequirementofthe process may be formulated asfollows: 

O2required (g/d)= Q(SO -S)-1.42QwXr 

f 



 
 

where, f=ratioofBOD5 toultimateBODand1.42 =oxygendemandofbiomass (g/g) 

 
Theformula doesnotallowfornitrification butallowsonlyfor carbonaceous BODremoval. 

 
LECTURE-20 

 

AerationFacilities 
 

The aeration facilitiesof the activated sludge plantare designed to provide the 

calculatedoxygendemandofthewastewateragainstaspecificlevelofdissolvedoxygeninthewastewat

er. 

 
SecondarySettling 

 

Secondarysettlingtanks,whichreceivethebiologicallytreatedflowundergozoneorcompression 

settling. Zone settling occurs beyond a certain concentration when the particlesare close 

enough together that interparticulate forces may hold the particles fixed relative to 

oneanothersothatthewholemasstendstosettleasasinglelayeror"blanket"ofsludge.Therateat which 

a sludge blanket settles can be determined by timing its position in a settling 

columntestwhoseresultscan beplotted as shownin figure. 

 
Compression settling may occur at the bottom of a tank if particles are in such a 

concentrationas to be in physical contact with one another. The weight of particles is partly 

supported by thelower layers of particles, leading to progressively greater compression with 

depth and thickeningof sludge. From the settling column test, the limiting solids flux required to 

reach any 

desiredunderflowconcentrationcanbeestimated,fromwhichtherquiredtankareacanbecomputed. 

 
The solidsloadon the clarifierisestimatedin termsof (Q+R)X, whiletheoverflow rateorsurface 

loading is estimated in terms of flow Q only (not Q+R) since the quantity R is withdrawnfrom the 

bottom and does not contribute to the overflow from the tank. The secondary settlingtank is 

particularly sensitive to fluctuations in flow rate and on this account it is recommendedthat the 

units be designed not only for average overflow rate but also for peak overflow rates.Beyond an 

MLSS concentration of 2000 mg/l the clarifier design is often controlled by the solidsloading rate 

rather than the overflow rate. Recommended design values for treating 

domesticsewageinfinalclarifiersandmechanicalthickeners(whichalsofallinthiscategoryofcompress

ionsettling)aregiveninlecture22. 

 
SludgeRecycle 

 

TheMLSSconcentrationintheaerationtankiscontrolledbythesludgerecirculationrateandthesludge 

settleability andthickeningin thesecondary sedimentationtank. 

Qr= XQ

 Xr-X 

http://nptel.ac.in/courses/105104102/Lecture%2027.htm
http://nptel.ac.in/courses/105104102/Lecture%2022.htm


 
 

whereQr=Sludgerecirculationrate,m3/d 

 
The sludge settleability is determined by sludge volume index (SVI) defined as volume 

occupiedin mL by one gram of solids in the mixed liquor after settling for 30 min. If it is assumed 

thatsedimentation of suspended solids in the laboratory is similar to that in sedimentation tank, 

thenXr = 106/SVI. Values of SVI between 100 and 150 ml/g indicate good settling of 

suspendedsolids. The Xr value may not be taken more than 10,000 g/m3 unless separate 

thickeners areprovided to concentrate the settled solids or secondary sedimentation tank is 

designed to yield ahighervalue. 

 
ExcessSludgeWasting 

 

The sludge in the aeration tank has to be wasted to maintain a steady level of MLSS in 

thesystem.TheexcesssludgequantitywillincreasewithincreasingF/Manddecreasewithincreasing 

temperature. Excess sludge may be wasted either from the sludge return line 

ordirectlyfromtheaerationtankasmixedliquor.Thelatterispreferredasthesludgeconcentration is 

fairly steady in that case. The excess sludge generated under steady stateoperationmay 

beestimatedby 

θc=VX  

QwXr 

 
orQwXr=YQ(SO-S)- kdXV 

 
DesignofCompletelyMixedActivatedSludgeSystem 

 

Design a completely mixed activated sludge system to serve 60000 people that will give a 

finaleffluent that is nitrified and has 5-day BOD not exceeding 25 mg/l. The following design data 

isavailable. 

 
Sewageflow=150l/person-day=9000m3/dayBOD5=54g/person-day=360mg/l;BODu= 

1.47  BOD5Total   kjeldahl   nitrogen   (TKN)   =   8   g/person-day   =   53   mg/lPhosphorus = 2 

g/person-day = 13.3 mg/l Winter temperature in aeration tank = 18°C Yieldcoefficient Y = 0.6 ; 

Decay constant Kd = 0.07 per day ; Specific substrate utilization rate = 0.038mg/l)-1 (h)-1 at 18°C 

Assume 30% raw BOD5 is removed in primary sedimentation, and BOD5goingtoaeration 

is,therefore,252 mg/l(0.7x 360mg/l). 

 
Design: 

 
 

 

(a) Selectionof θc,tandMLSSconcentration: 



 
 

Considering the operating temperature and the desire to have nitrification and good 

sludgesettling characteristics, adopt θc = 5d. As there is no special fear of toxic inflows, the HRT, 

t maybekeptbetween3-4 h,andMLSS=4000 mg/l. 

 
(b) EffluentBOD5: 

Substrateconcentration,S=1(1/θc+kd)=1   (1/5 +0.07) 

qY (0.038)(0.6) 

S=12mg/l. 

 
Assume suspended solids(SS)ineffluent=20 mg/landVSS/SS=0.8. 
If degradable fraction of volatile suspended solids (VSS) =0.7 (check later), BOD5 of VSS 
ineffluent=0.7(0.8x20)=11mg/l. 
Thus,totaleffluentBOD5=12+11=23mg/l (acceptable). 

 
(c) AerationTank: 

VX=YQθc(SO -
S)whereX=0.8(4000)=3200mg/l1+kdθc 

 
or3200V=(0.6)(5)(9000)(252-12) 

 

[1 +(0.07)(5)] 
 

V =1500m3 
Detentiontime,t=1500x24=4h 

9000 
F/M=(252-12)(9000)=0.45 

kgBOD5perkgMLSSperday(3200)(1500) 
Lettheaerationtankbeintheformoffoursquareshapedcompartmentsoperatedintwoparallelrows,eac
hwithtwocellsmeasuring11mx 11mx3.1m 

 
(d) ReturnSludgePumping: 
Ifsuspendedsolids concentrationofreturnflowis1% = 10,000mg/lR=
 MLSS =0.67 

(10000)-MLSS 

 
Qr=0.67x9000 =6000m3/d 

 
(e) SurplusSludgeProduction: 
NetVSSproducedQwXr=VX=(3200)(1500)(103/106)=960 kg/dθc (5) 
orSSproduced =960/0.8=1200 kg/d 
If SS are removed as underflow with solids concentration 1% and assuming specific gravity 
ofsludgeas1.0, 
Liquidsludgetoberemoved=1200x 100/1=120,000kg/d=120 m3/d 

 

(f) OxygenRequirement: 



 
 

Forcarbonaceousdemand, 
 

oxygenrequired= (BODuremoved) - (BODuof solids leaving) 
=1.47(2160 kg/d)-1.42 (960 kg/d) 
=72.5 kg/h 

Fornitrification, oxygenrequired=4.33(TKN oxidized,kg/d) 
 

Incoming TKN at 8.0 g/ person-day = 480 kg/day. Assume 30% is removed in 
primarysedimentationandthebalance336kg/dayisoxidizedtonitrates.Thus,oxygenrequired 

=4.33x336=1455kg/day=60.6kg/h 
 

Totaloxygenrequired=72.5 +60.6 =133kg/h= 1.0 

kg/kgofBODuremoved.Oxygenuptakerate per unittankvolume=133/1500 = 

90.6mg/h/ltankvolume 

(g) PowerRequirement: 
Assume oxygenation capacity of aerators at field conditions is only 70% of the capacity 
atstandard conditions and mechanical aerators are capable of giving 2 kg oxygen per kWh 
atstandardconditions. 
Powerrequired =136  =97kW(130hp) 

0.7x2 
=(97 x24 x365)/60,000 =14.2kWh/year/person 

 
TheoryofAeration 

 

Aerationisagas-liquidmass transferprocess inwhichthedrivingforce in theliquid phase 

istheconcentrationgradient(Cs-C)forslightly solublegases. 

Mass transferperunittime=KL.a (Cs-

C)where,KL=Liquid filmcoefficient 

=Diffusion coefficient of liquid 

(D)Thickness offilm(Y) 

a=Interficialareaperunit volume 

Cs=saturationconcentration atthegas-liquidinterface and C= some lower 

valueinthebody oftheliquid. 

The value of a increases as finer and finer droplets are formed, thus increasing the gas 

transfer.However, in practice, it is not possible to measure this area and hence the overall 

coefficient(KL.a)perunittime,isdeterminedby experimentation. 

 
AdjustmentforFieldConditions 

 

Theoxygentransfercapacityunderfieldconditionscanbecalculatedfromthestandardoxygentransferc
apacityby theformula: 
N=[Ns(Cs-CL)x1.024T-20α ]/9.2 



 
 

where, 
N =oxygentransferredunderfield conditions,kgO2/h. 
Ns=oxygentransfercapacityunderstandardconditions, kg 
O2/h.Cs=DO saturationvaluefor sewage atoperatingtemperature. 
CL=operating DOlevel in aerationtankusually1 to 2 mg/L.T= 
Temperature,degree C. 
α=Correctionfactorforoxygentransferforsewage,usually0.8to0.85. 

 
AerationFacilities 

 

 Oxygenmaybesuppliedeitherbysurfaceaeratorsordiffusedaeratorsemployingfineorcoarse

diffusers. 

 Theaerationdevicesapartfromsupplyingtherequiredoxygenshallalsoprovideadequate 